Yyjamato

INDUSTRIAL SEWING MACHINE

ILLUSTRATED SPARE PARTS LIST
FOR
ELECTRONIC CONTROLLED POSTED
BUTTON SEWER

MODELS

NB2000  NB2001




CONTENTS . g i:k
MISCELLANEOUS COVERS « « + » « = o v o e v o v o v X—FBffic o ¢ v » 0 0 0 0 o]
MISCELLANEOUS THREAD EYELETS + « » = o ¢ o o o« o « S5MBAfR  + o o ¢ o o o 0 0 22
NEEDLE BAR & LOOPER DRIVING MECHANISM - « « « « « $PHRUILU—/ S - - « - - -3
Y-AXIS DRIVING MECHANISM « « = = = = o « « « s « .Yﬁ'ﬂﬁ. B IR . |
X-AXIS DRIVING MECHANISH + = + « = + =+« =+ « « Xflifi#- « « + v+ o v o o o5
EABRIC HOLDER & X Y TABLE+ « « « = » o ¢ « « « « EHFUTBRUX-YF—TIV -6
BRI - e T
AR, R, R U BAGR - - 8
MISCELLANEOUS PNEUMATIC PARTS = + = = =+ » « « « Z7BAffc « + « « « « ¢ =+« 8

BUTTON -HOLD MECHANISM ¢ = © » o s o s o« « &
PUSH DISC, FABRIC PRESS, TRIMMING MECHANISM -

.

MISCELLANEQUS ELECTRIC APPARATUS PARTS + « « - - - EBEfR - + + -+ + =+« = 10
cBEF—TVER - -
- YT EFVERLE -
INDEK @ # s s s e msevs e eosavuas offB[owmmancsecnaict]]

°
P
pay

.

MISCELLANEOUS MAIN TABLE PARIS® « « = ¢ ¢ »

°
-
-
.

[y

(-]

NB2001 EXCLUSIVE PARTS « = = = « ¢ ¢ = o o « »

Illustration of this Parts Book is based on the Model NB2000.
TONR—Y Ty 71k NB0EEEIL LTS FAMEMRLTEY ET,




MISCELLANEQUS COVERS

Ref.
No.

1
2
3
4
5
6
7
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

3
32
33
34
35
36
37
38
39
40

41
42
43
44
45

Parts
Na
4100022
009974
000860
0020758
4100001
4109400
000726
4100019
4100020
000665

110012
4100165
120024
4100186
4100018
120023
000644
000015
4100017
4100016

4100086

310009
4100015
4100166
0020759
4100158
4100159
4100161

005624

000746

4100000
120003
4100167
300011
009810
4109200
006212
4100160
008791
4100162

009958
009992
4100163
4100169
009995

Amt,

Description B £ Req.
Top Cover® * + * * T B - 1
Screw(M4-0.7X8) =+ = + « = = ¢ o« IR e v o0 0 0 0w o 34
Stitcker = * * * ¢ ¢ ¢ o 0 s 0 o . BEU=—27 ¢ = ¢ o 0 0 oo 1
Seal Plug* = = *# = = » = = = « & » ﬁ%""""""l
Machine Arm+ + ¢ = = ¢ = ¢ « o ¢ P Pefie e w8 e s 1
Hodel Plate s « » « « = o v v o o «HIHYF v v wr 0 4 000 0 1
Rivet « == = + o = « o o o o v o o L4fe o o o v oo it e g
Eye Guard Support+ = = « = = » + « FAH—FEfHE « » - - 1
Eye Guard+ * » * + * e s s PAH v s ona e 1
Washer = * = ¢ ¢ ¢ s ¢ &« & o s o » Twi/d s s 0 0 0 o e « 10
Screw(M4-0,7X5) =+ + = v o o o 0 s bR e 0 0 00 a0 a0 )
Y-axis Motor Cover ¢« * ¢ * ¢ « « « YEIE—HAHN— = = ¢ ¢ =]
Screw(M4-0.7X14) - = = = =« - - - IS S P |
Y-axis Motor Cover(Lower) = = « + » YRIE—R HAN—(F) = » + 1
Eye Guard Cylinder Support *+ = + « FA H—F ¥ U HBRAH - - 1
Screv(M4-0.7X10) « = =+ « « = = « « ERY e v o e e o w0
Spring Washer« + « « « ¢ o 0 o o o AFY LT Dyt e m il 3
Nut s © » © = ¢ o = » o s ¢ o « R v SR I RE IE vs e s 03
Machine Arm Front Cover - ¢ 1, NI B R v ]
Felt Holder = =« « « = « = « - « 2z JURT . 5 1
0il Wick Stay* » * = = © = = = s = ?‘E];E:ﬁl‘. « e e s 8 s s 8 & & 1
Oil WiCk e s 8 s e 8 & ® s @ . c?m;‘c"‘; ..... " s s 8 8 8 s i}
Needle Bar Felt s + + = o = o o o « ST 2 U = o o ¢ ¢+ o - 1
Electromagnetic Valve Cover « » « - ERFHHNA—- = =+ =« - 1
Seal Plug- e = 9 & s 3 o e 8 ® @ %& ------- . . 1

Bed Cover(Left) « * = « = «

P () s v e e o]

Bed Cover{Right) = « = = = = - - - 2 DA &= IU R 1

X-axis Motor Cover = ° = -
Screw(M4-0,7X10) = = » =

o s XBHIB—HAN— ¢ s o 0 e 1

R

Kiiock Pine v w0 o & v v wom e w8 Fp B PPhe w v ¢ 8 v oo o]
Nachine Bed = * = = » « = « » e e Ny R e e &
Screw(M10-1,5X20) = + s o o« ¢ FRY T T 4
Rubber Cushion « ¢ « ¢ o o » o o« « LM R 4
Washer * * # ¢ = ¢ ¢ ¢ ¢ = ¢ o o &« Twpi/dp s o v 0 s AR |
Serew(MG=1X55) = = = = = o v s s o PRI« » o ¢ o & oo wowd
Needle Guard * * * * » ¢ « = = « & Bl o s v 0o e e i e e e ]
Screq(ns-o_sxﬁ) --------- J.'_'.$"-; ........... i}
Looper Cover + = * + * IR 7oA s - DA G R ER E 1
SCrE"(Hs'O.st) “ s s 8 s 8 = s ..Ik*“/- ........... 2
Belt Cover » + = ¢ =+ o s o = s e AJURHN—=c ¢ 0 ¢ o« v .1
Screw (M4-0,7X16) + = + « = = o = « I S A T T 1
Screw(M4-0,7X10) = = ¢ o ¢ o+ = o o bR . § 0§ B 1
Belt Cover Stay* = ¢+ = = = = = « = ARIWRHANR=FIT e oo 0 v s 1

Y-axis Table Fixing Platg .

Screw(M3-0,5X5) =« « ¢ &« »

- YWF—-TWVEEE - ¢ 0 0
e BRI e e e e e e e e 2




MISCELLANEQUS THREAD EYELETS

Ref.
Na

—
S W oo I o

[l e el el el el e
SO oo ~1 T LB

~
=

[FC T e T e o
O Woe -1 LN

[+
—_

B G0 GO Qo G0 Co Lo Lo o
[=T7=T--TEN R e ]

-
Co ~J 0 N €5 po

49
50

Parts
Na.
000182
0020126
0085276
0085277
0080705
0080232
006560
000364
4100037
4100036

000655
4100035
009974
4100026
000002
000012
180016
4100027
4100031
160001

4100032
170018
000015

4100033
009746

0080714
003637

0014539
000009

4100023

4100024
4100025
4100060
4100061
4100062
160000
4100038
007627
110058
110054

0080393
0033764
4100021
0085953
110020
0032425
006558
0032426
000361
000663

Description
Adjusting Nups = @» » & s W
Thread Tension Spring Bushing -+ -
Thread Tension Spring(Thick) = *
Thread Tension Spring(Thin) = - -
Tension Spring Lift Washer - - -
Thread Tension Disc® = = » * ° ¢
Thread Tension Poste = = = = =
Nut"""""""'
Thread Tension Release Pin(Long)

Thread Tension Release Pin(Short) « B AU M(UE) - » » - ©

Roll Pifi # = ¢ ¢ @ow mom = = o s
Thread Eyelet(Rear)* * = * *
Screw(M4-0,7X8) = + = = ¢ o e
Thread Guide <« * * = * * = * * °
Spring Washer+ « = = = * ¢ ° * *

NuL s v o o w2 @ 6 & el R e e 88

Screvw(M4-0.7X2) « ¢ o o v = = ¢
Thread Pull-off Lever Unit =+ = -
CGlla]’.‘“"""""'
Screw(M4-0.7X4) « ¢« o 0 o v e e

Cylinder Connecting Plate< * ¢ =
Screv (M4-0,7X2.1) ¢ = = = o = ¢
Nut. e & ® 8 &8 ® & & e 8 8 @

Cylinder Collar=+ « =+ * ¢ * * *
Screvw(M4-0,7X8) + ¢ = = = = o s
Collaroco--o-o-.‘-l-

Screw(1/8-44X2,5) =+ = + + = =+ kR

Cylinder Connecting Pin- + = * ¢
Nute » = » = = o o s o o o o o
Thread Nipper Plate(Upper) * * *

Thread Nipper Plate(Lower) -+ - *
Thread Nipper Plate Spacer <« * °*
Tension Release Hinge+® = = = * -
Tension Release Plate= ¢« ¢ * «
Tension Release Hinge Pin-+ = - -
Screw(M3-0.5X3) = = o ¢ s 0 o -
Cylinder Bracket =« = = = = « * ¢
Screw(M4-0,7X6) =+ + =+ ¢+ =+
Screw(M3-0.5X20) = + = = ¢ ¢ o ¢

Screw(M3-0.5X3.5) « = o = o o ¢

Thread Eyelet(Front) = = = = ¢ ¢
Thread Eyelet(Upper) =+ = + = = ¢
Thread Eyelet(Lower) <« = « = ¢ ¢
Thread Retainer Bracket: = * * *
Screw(M3,5-0.6X6) + ¢ ¢ o 0 o .

Thread Retainer Plates = » = * *

Thread Tension Post« ¢ « = ¢ + °

Thread Retainer Spring <+ ¢ * * °

Adjusting Nut =+ = * = = - L
Vaghier = o # # & = » & % # w

Bt 2
Amt.

I -] Req.
A I R R 3
- HWFTy REUEA - - ¢ -3
CHRBFRRCR) v vl
CHBFARCE) - 02
% BT O T
'fﬁﬂ%m ....... .+ 2§
Y E=- RECECEEIRER RN 3
i I I R IR A R 3
AR -]
s O=—JUEY e e s e e N
'ﬁf&iﬁ"""""'l
o SRR R R R . 9
c e s e e e e e ]
CATYDT Ty e 3
Rl v il im0l
S IR e w e o]
S 2757 {¢ ;) IR
e HS— e e e s e e a]
'_lh*f/“"""""'l
* L) SRR - ¢ v 0w ]
o 5 T L |
o IR R 1
e e UM AT = e e e e 1
e HTF—e e e s e a s e s e 0]
- A |
YA EEEE Y s e e e e 1
Rl I AR NS |
s R (E) s ¢ v o e ]
CRETAR(R) c e et vl
BT AR—=H s e e e o]
CHRBALIIE et ]
'ﬁﬂ)‘ﬁ"""""l
CHRBAEYVEY e e s ]
Ao S R I |
CHEFUUVTREE - - ¢ 01
bR e e e e o w Wi 8D
._ij;.". ...... e s 0 s f
B - S « e 00 ?
‘Eﬁsgﬁiﬁ"""""'l
CEHGRE(E) e 0]
CEERE () e - w1
.’j\a?‘é\. ----- « o .1
e bR e e e e e e s s s s o]
CNFTFIL s » o s 00 s 1
CHRTTFHE e o e e e ool
WILE: EA - SRR 1
‘ﬂﬁ'ﬁf"/]‘ ..... S |
"':7‘?"/"?"""""1




NEEDLE BAR & LOOPER DRIVING MECHANISM

S48 B UL — i 3

Ref. Parts Amt.,
Mo o Description T Reg.
1 1200041 Rotation Detector Unit =+ » « « « - R—JVIC(H) » v = == s s« 1
2 009974 Screvw(M4-0.7X8) = + = « « « « « « 1% 3 2 2
3 4100004 Handwheel s = ¢ « = = o o s o v s e NUKFRAL—JU ¢ ¢+ ¢ s 1
4 160007 Screw(M6-1X6) = » = ¢ ¢+ s s o s &« JERSF e o 4 o s 0 w00 s 18
5 000989 Handwheel Mark = + + ¢ ¢ + « ¢ « & NUBRA =T —0 + + + -1
6 4100003 Ball Bearing(15X42X 13mm) R JURT YT e e .4
7 4100006 Timing Belt s * = = + o o « « « o & RAIUTAJUR s o 0 0 0 s 1
8 3100281 Upper Shaft Sprocket(Upper) « + + + "YUk F—1) (_t) ------ 1
9 0092307 Magnet Ring Unit = =+ + = ¢ o « SRy R(#)+ » » + « ¢ -1
10 007609 Screw(9/64-40X9) « ¢ ¢+ o+ o o . R e v e 0 0 o wa e 2
11 003434 Screw(11/64-40X6) + + ¢ « o o o o FRIT e o o o 0w & 1
12 4100007 Thread Tension Release Cam *+ * ¢+  BEBA N L+ + 0 o v v o0 o]
13 160003 Screw(M5-0.8X5) = + + o o o s o R e e e e e e e e 4
14 4100005 Upper Shaft e * » + « o « o « o « « L+ + v e e e & 8 1
15 0093154 Ball Bearing(15X35X1lum) - + « + K—Ju_XFZ YT e o o = =+ 1
16 4100009 Counterveight « = » ¢ « ¢ ¢ ¢ ¢ = o NSUAY LR o000
17 0093214 Connecting Rod Ring= = = = - = - - SO Ky oo o o 1
18 3100291 Connecting Rod, Complete Set -« « - &ty K(#)«» » - = - - - 1
19 3100290 Connecting Rod + « » » v ¢ ¢ ¢ + o Q‘!’ﬂn‘yb bt s 8 9]
20 0093212 Roller Bearing * * » » ¢ » = ¢+ ¢« ¢ Z—RJUNXFHUY T+ o ¢ ¢ ¢ ]
21 0093213 Connecting Rod Pin = = » = « -« « «$HBOY KLY » » » + + » o |
29 000321 OiY liok 3 4 s wdiwa 2 5 & S L v e Gk % @]
23 4100013 Needle Bar Bushing(Upper) « « = + - Ty (kE)s o v e o0l
24 4100012 Needle Bar = « + = = « + =+ + + » cC A N
25 4100010 Needle Bar Bracket + + = = « - - - AR . - » 0 0 00 e 1
26 110035 Screv(M4-0.7x10) « = = » - - - # L fEEAl e b b e el @ 1
27 4100011 Needle Thread Pull-off + = + = + ~§FRM1 « + =+ = ¢+ o« =« 1]
28 110001 Screw(M4-0,7X5,4) =« ¢ » « « ¢ o« o FRY s ¢ ¢ ¢ 0 0 0 40 s ]
29 4100014 Needle Bar Bushing(Lower) = « = « -« BT o2 (F) e v oo oo 1
0 —-———- Needle(Schmetz 332LGH KSP, Organ SMX332LG)&t s « + o o = o = & 1
3 003637 Screw(1/8-44X2,5) « =+ + = o o o LRV v e e e 2
32 4108000 Stitch Plate * = = = = o » o o o o @Ff o « = ¢ o o o o v 0 o 1
33 4100181 Counter Weight, Complete Set - - 1“7./1’3:‘( }‘(ﬁ) . e W]
34 4100124 Pulley * * « = ¢ o s 58 3 s s ¢ ) R g 1
35 160005 Screw (Mﬁ—.lxs) ---------- ﬂ:*‘:j ........ . o1
36 3100128 Main Shaft Sprocket{Lower) + « « /\}UI\f— PR s & o)
37 4100125 Main Shaft ® » =+« o ¢ o o o o ol s s 8w
38 160001 Screw(M4-0.7X4) « = = o o ¢+ o o BRI e s vivmag g §an 6
39 4100127 Grooved Cam*® * = * = = = = « & = -mi,A ----------- 1
40 006212 Screw(M5-0.8X6) » ¢ + ¢ v o 0 o o bR . 5 14 & 2

¥ Ref. No. 41 to 52 ¢<-++ See the following page.

GF) F—wR7UTOFHEENEXAEXEERLTVWET.

Remarks:Size of Ball Bearing * * °« Inside dia. X Qutside dia.

X Thickness

e




NEEDLE BAR & LOOPER DRIVING MECHANISM

Ref.
N
41
42
43
44
45
46
47
48
49
50

51
52

¥ Ref. No. 1 to 40

Parts
No.
4100126
4100128
4100129
4109300
4100130
120023
180015
4100131
300016
4100133

4100134
009748

Amt.,

Description =} Req.
Looper: Shaft = #ix v i s s IV . I R 1
Looper Shaft Ball Bearing(9X17X5mm) U— @l —wX7Yvd - -3
Looper Joint * *» ¢ ¢ ¢ ¢ » v s Jp=T g AR e e 0]
Looper * ¢ ¢ = * ¢ ¢ o s s s 0 oo Ju—i%e SRR 1
Cam Pin Lever = = = = =« = « = - . VA <72 70 A o O 1
Screv(M4-0,7X10) « = « = ¢ o o o o BRI ¢ o 00000 . i 7]
Screved Pin(M5-0.8X10) « » « = « « VR« v o v o0 000 1
Loop Positioning Finger Shaft Coller AFE#AHZ—+ - « * * . 2
Spaceﬁing----------'-JV\'—;{U‘JJ ....... 7
Loop Positioning Finger Shaft: « - hZFk#f- - -« ¢« = =+ -1
Loop Positioning Finger+ < = « - - %t « = =« « « i @
Serev(M4-0.7X12) « + « « « « o o o (bRY . i 5 e g

---- See the preceding page.




Y-AXIS DRIVING MECHANISM Y i a

Ref. Parts
Mo N
1 1057031
2 009956
3 4100147
4 4100146
5 000012
6 000002
8 4100143
9 160001
10 1064026
11 009748
12 4100049
13 160001
14 4100048
15 0068202
16 4100045
17 120024
18 000665
19 1070005
20 4100052
21 120028
22 000425
23 120027
24 4100051
25 4100047
26 4100046
27 4100050
28 4100184
29 009746
30 4100053
31 120022
32 4100063
33 4100064
34 009736
35 4100002
36 4100057

Amt.
Description = Req.
Home Position Detector Board Unit - JRA&EMEELARGA) - » - - - - 1
Screw(M3-0.5X10) « « « = = « = = B S A R
Board Spacer * * ° * ¢ ¢ s s e e ;ﬁx/\“.—.-ﬁ- ........ 2
Board SUPPO[‘T. ooooooooooo ;Emﬁﬁ B T I 1
Nit & 2 & @@ 5 TENETETT A 9
Spring Washer® « = ¢ = = ¢ = « « « ATYUT Ty s o o o s 2
Light Intercept Plate Unit - - « - @EYeAR(H) - + =+ o+ - - 1
Screw(M4-0,7X4) + « = « = ¢+« « ERF e o o o s YR
Stepping Motor Unit(Y-axis) * - - - AF v ExFE—2 (4) (Y#h) 1
SCI'EU(Hq‘O.?le) ........ . Jh*\‘/‘. s s s 9 s s s s e @ 6
Coupling @« * * & = * o » RS o) Il IR B |
SCI'EV(Hq'O.7x4) ----- o s e -_Lt*-‘/'o s s s s & s s = s 4
Pulley Y-axis Shaft« = = - - e b LR el
Retaining Ring =« * » = = + ¢ * R Y n v b 4
Y-axis Machanism Basement + ¢ * + ° YHpEES . - o0 0 e el
Screg(“4—o_7 b4 14) s« s s s s & = s @ .Lh$ \,/ ----- O
Uasher e e ® & 8 3 & * &+ @ s e ° o Ij.y:‘/.‘, # o & o & 3 8 o & @ 1
Cod Clamp(7N-¢12.2) = « = « = - ey IR 1
Y-axis Shaft Holder = « « ¢« + « « - YHESEA o o ¢ 00 0 0 0 o 1
Screw(ns—]_xa.o) oo e el w & oW e ﬂ:*?}" e e s e W . -1
Washer ¢« ¢ ¢ ¢ & » » O Ly BRSO -]
Screw(M4-0.7X25) = « = = « = « « = ERY . s e e e e ne 1
Pulley Shaft * * * = = s ¢ « o « =« 7’_ Uﬁ s s s s o o = s 3 . 1
Pulley Shaft Ball Bearmg{?XZZX'?m)?"— J#lR—=R7Y 7. -4
Timing Pulley < + ¢ ¢ « ¢ o s ¢ s = R (3 ,/J-}"—U--.. .2
Y-axis Timing Belt = = = + = + « - Y@®RA I VT AUk - o]
Timing Belt Fixing Plate = « < + - YRR AE o0 e 1
Screw(MA-0.7X8) + + « =+ o s o o FRIT s o o s 0 0 0 v 00 o
Timing Belt Clamp+ = =+ « * oo o o YRIAJURIERA « o 0 0 o0 ]
Screg(ns-(}.sxls) s s s s 8 8 e « kR - A |
X-axis Shaft Bracket =« = « < * '~174FA7UJfﬂmﬁﬁ 1
X-axis Shaft = « @ '~ w = = & ¢ .4 IR G -1
Screw(M4-0,7X6) « « = » « 5 £ 9

Y-axis Shaft Ball Bearing(8X15X17mm) Y#fK—ju_XF7UY s« « o3
Y-axis Shaft Unit+ « = + o « » « « YEHQG@E) + » + « =+ o o+ ¢ 1

() R=WR7JTOTHEEIARXAEXEERLTVET,

Remarks:Size of Ball Bearing * * * Inside dia. X Outside dia. X Thickness




X=AXIS DRIVING MECHANISM X il 5

Ref. Parts ik,
Mo _ Mo Description - £ Req.
1 1057031 Home Position Detector Board Unit « JRStRsnfig (i) - « - - - - 1
2 009956 Scraw(N3-0.5%10) » * =+ i+ # & o fbRido s 2t 0w v oy s vl
3 4100147 Board Spacer * * + ¢+ =+ o s o ¢ cHIFAAR—H o 00000 ]
4 4100146 Board Support s ¢ * ¢ ¢ ¢ ¢ oo o EAREAAE e e o 0 v 2 31
5 000012 T TSRIL T, ¢ B Rew Ay R RS F 8
6 000002 Spring Washer - -+ + - ° vwos s n REPY GG TR e v 6 ]
7 8 4100143 Light Intercept Plate Unit « + « + EXHR(E) « + ¢« = » ¢ ¢ = 1
9 160001 Screw(H4-0.7X4) + = + + - N 2R
10 1064025 Stepping Motor Unit(X-axis) * + « « AF v ¥ JE—2 () (Xi#h) 1
| 11 009748 Screv(M4-0.7X12) = + =+ = + =+ - I S R |
12 4100049 Couplipg =« © » @ % ¢ &5 e i s s IS § gmmia 8]
13 160001 Screw(M4-0.7X4) = « « ¢+ soos o bR v e 0w oo o4
14 4100138 Pulley X-axis Shaft e « « = = = = «+ F—U X+ =« + =+ oo o]
15 0068202 Retaining Ring + » + ¢+ + ¢+ v ¢« c ARy FYwT - o ¢ v« v o4
16 4100047 . Pulley Shaft Ball Bearing(7X22XTmm)7'— Ui R—/_F7 YT+ + 4
17 4100137 Shaft Holder(Right) * = = = « « « ~BHSH (H) e « v v ¢ = o+ - 1
18 120024 Screvw(M4-0.7X14) « + + + + + + o R coee o8
19 4100046 Timing Pulley s » ¢+ s = = =+ + « B STt s e o F
20 4100136 X-axis Timing Belt < = « « « « + « XMW A IV TNk - - -1
21 4100183 Timing Belt Fixing Plate = + « = *» XBlI~UVREAE - =« » ¢« ¢ 1
23 120031 Screw(M4-07X20) « « + o o o o o o [bRY e 0 0 0 0. T
24 4100051 Timing Pulley Shafts + + « = o + « F—Uillfe o o o o+ o 00 0]
25 4100135 Shatt HoldarlLagt) = & v & o s & MDA+ 2 + 5 o5 -
26 000644 Spring Washers * =+ =+ = ¢ o« c ATYU T Ty e o o0 o4
27 000665 Washer + = » * ° EELEELERE o LR 5
28 120025 Screv(M4-0,7X35) » « = = -« | % S B IR R 1

GF) R—WART7Y 2 TOTHREABEXIEXEERLTWET,

Remarks:Size of Ball Bearing * * - Inside dia. X Outside dia. X Thickness g




=

EABRIC HOLDER & X - Y TABLE

Ref.
Mo

1
2
3
4
5
6
7
8

51

Parts
Na
390025
4100080
4100079
4100078
000015
4100081
4100082
0077179
009748
4100077

4100076
4100075
4100093
4100092

160001
4100091
4100080
4100089

009746
4100088

009976
4100087
4100085
4100104
4100072
4100084
4100094

120023
4100157
4100156

170016

.4100083

004127
4100074
120031
4100073
4100095
120022
300015
1260008

120024
009970
4100086
4100097
4100180
130002
4100065
4100066
4100140
009747
4100139

120031

Amt.

Description 2 Req.
Stacker* * * * * * v = s e co cREUT =T o 0 0 e e e e 1
Adjusting Screw(M4-0.7X45) - = « - FPIFHR T + « = ¢ 0+ 0 00 - 1
Adjusting Nut s = = = =+ o + o o o E el R 1
Micro Adjuster Bushing <« « « = -« - TAIOUFVR AE T a1
Lock Nut =* = = = = = « =« N DL ) A
Cylinder Joint(Small) « + = = = « * VARVZ ¢ =10/ ICEERCECE R |
Cylinder Joint Pin(Short) « « « » « Y YU ARFEV () + » - 1
Retaining Ring =« « « « ¢ = ¢« « = Abg PG w w2 s 8 ¥ 2
Screw(MA-0.7X12) » » =+ = » = o o [FRIT e ¢ o 0 ¢ 0 v 000w )
Indication Plate « + = * * o e EHERIETRA s v 0 e e 0 0]
Adjusting Nut Pushing Spring - + - MfliF v bR o o = o ¢ ¢ ]
Micro Adjuster Block <+ * - < - e ATOTFIRARAEG » - -1
Cylinder Supporting Shaft: « « « = &/ > SCEflf- » » - - o.el
Retaining Ring + « + » « + - v AR FYD S ween od
Screw(M4-0.7X4) - « - - - N 3 R A 1
Cylinder Joint Pin{long) = + = + - YU VHHPELEV(R) - -+ - 1
Cylinder Joint(Large) = * * * « « « Y UAF(CR) - =+« ¢+ » 1
Shaft Lever Stop = = + + « ¢« + « BB A RS o 0000 0]
Screw(MA-0,7X8) «» = = ¢ o = o ¢ s pRY e o o 0000 0. )
Fabric Holder Shaft Lever(Left) - - Az#fsR/varwlifg (&) - - - - - 1
Screw(Hﬁ—l % 15) .......... _d:;i‘p‘j ........... 1
Fabric Holder Adjusting Plate« - « AHURUAHEHE - » » » + + 1
Spacer + ¢+ v v c e m e e w e n o AR—H(F) e o0 ]
Ball Bearing(8X16X5mm) < = « - - ARPYDHT oo 000000 0]
Fabric Holder Lever(Left) = + « « « AHURWHBE(E) » » » =+ - 1
Fabric Holder Shaft(Lower) <« « + « AEHRUAWM(T) > =« = = 1
Fabric Holder Shaft(Upper) - - - - AH-RUA@H(LE) « =+ -+ 1
Screw(M4-0.7X10) ¢+ + = = ¢+ = s = s [FRI e o o o 0 0 oo v 02
Fabric Guide Spacer = « « + « « « « EHIA A R4+ + = = ¢ 1
Fabric Guide =« ° » ¢ '® = coo n B R s s e o]
Screw(M3-0.5X5.7) + + = ¢ = o s s bR e o 0 0 oo § @i a3
Spring Plate =+ = - * = RIS 72t SRR R I R )
SCrew(M4-0.7xG)""""'_ﬂ::{“‘j"""""'z
Spring Hanger® ¢ = * = = = * ° A XY IS BRI |
Screw(M—U.'TXZO) R E R ﬁ:gej ..... e e w0 e 2
Fabric Holder Lever(Right) + » + « EHURIUABH(E) » « » « » - 1
Fabric Holder Shaft Lever(Middle) - 4tk /U 5C#llE (H7) « -+ - - - 1
Screg("5—0.8x15) --------- ﬂ:$\‘j- P T R S IR |
Space Ring * = = * = = = + « « « » K":—ZU‘/{I' ..... .1
Collar * = « + v » s s o o o o v e P me o v 0 o s s s W w2
S(:req("4-0.7x14)o " e s 8 = s @ -hl:*\:)‘- ..... s s e 18
Screv(M6-1X20) « + + « c oW VbR wa & @ ew ]
Fabric Holder Support=- = = « - - -« EHGRIVTRAR - - 0 0 0]
Fabric Holder(for 4 hole Button) - M)V (4 Y5RA) - « « -1
" (for 2 hole Button) - " i DI |
Screw(us-o.sxﬁ) ..... ...._d:*:‘/‘..o-..----os
Y-axis Table = = ¢ ¢« = s o« o o o s YEF—T e = » o ¢ o o+ ]
Screw Attached Piece =« = = = = + » RITZE e e e e 0]
X-axis Table = * « = = « = « « o s XBIF—F e oo e e 1
Screv(M4-0.7X10) » =+ = = o o o o ERY e v e e e e e 1
Crossed Roller Way = = = = = = « * VA= TR & o W e
1

Screw(M4-0,7TX20) + + = = = v+ ¢« +ERT e 0 o0 e w oo

AT RUX Y F—TI 6




74 BUTTON HOLDER MECHANISM KA U =7

Ref. Parts Amt,
Ne Na Description m 4 Req.
1 4100067 Button Holder Lever Hinge+ - + - - BA LRIV JJ 1
2 009751 Screw(M5-0.8X10) = « ¢ = « ¢ ¢ ¢ ¢ LRI e 000 . 2
3 160011 Screw(M6-1X20) + + = + + o - ERT - ev e Y
4 000011 Nut...............-j-.;,].\...........z
5 000663 Vaghep.e¢ 2: 8 & & yiania b o R R R 2
6 4100099 Hinge Chip + « = » = = ¢ @y s PR B € E )
7 4100098 Button Holder Lever Connecting Plate ;R & »ilUNBEMER - + + 1

3 8 4100100 Pushing Disc Pin Holder« » + + « « UAREVEfIR »+ + « « 1
9 4100101 Pushing Disc Pin Spring= * » » + < URE VAR« = v 0 0 0 s 1
10 4100102 Pushing Disc Pin « » » + « + o« » UL v oo v e .1

- 11 340014 Roll Pip « * » » = = = = « N T 1 eV I B R |
12 160012 Adjusting Screw(M5-0.8X30) » « « - FAIRL ¢+ o 2 o 2 o o0 0]
13 000009 Lock NUt * + » = s oo s oo sTydFyghee oo e 2
14 000669 Wagher =« © * * * » s = = a s « & &« Tyl s o o 0 s 8 0 s oo 9
15 4100105 Studbolt - - - - - # el e . s ARG RKEJUk s s o000 0l
16 000538 Vashny @ @ %5 8 ¢ s @ m A ais 8 rjj/*. ..... i & Wl
17 000015 Niit = o & & & 5 5§ 748 ehE BG4 P ok bR B RS R 9
18 4100103 Button Holder Lever« - « = = = « =« 1‘5 VIV D |
19 4100106 Cylinder Hinge Pin =+ + « = + « » « e ./‘Jt % i el
20 0077173 Retaining Ring + = * » » = ¢ = » -zhgjr)/{f o a0l
21 160001 Screw(M4-0.7X4) « ¢ =« o o 0 o0 . BRI v 00 00 0 v 0w 1
22 4100170 Button Holder Lever Spring <+ + ¢ « RA VRJUAMENAR » - =+ -1
23 4100081 Cylinder Joint(Small) * * * * « ¢ + LUV AHEF(N) < ¢« » = - 1
24 4100082 Cylinder Joint Pin(Short) « « « » + ¥ Yy XMFE(GH) - + » * 1
25 4100107 Button Holder Shaft Lever = = =« + ° RERIVAREE - - - - 1
26 120022 Screw(M5-0.8X15) ¢ « o « oo o o o ERIT e 0 0 00000 e 0 1
27 300015 Space Ring = * ¢ » ¢ » ¢ = ¢ =+ ¢ AR—AYUF e e v v 00 0]
28 4100104 Ball Bearing(8X 16X 15mm) « » + + + M—JURTF UL T s ¢ o o » .3
29 4100108 Button Holder Shaft Lever Stop * *RA VR/UAEA R 2% ¢ 1
30 120023 Screw(M4-0,7X10) ¢ + + o = o o o o bR e o 0 o o v 00w o]
31 160013 Adjusting Screw(M4-0.7x20) - - - « FEERY - - « - - § oo g
32 4100109 Button Holder Bracket+ « + + + « « REVRIVTBEAE =+ » + 1
¥ Ref. No. 33 to 54 +e-++ See the following page.

-

v




=

BUTTON HOLDER MECHANTSM

P I ok 7

Ref. Parts Amt,
N _ Yo Description m £ Req.
33 4100179 Button Holder, Complete Set - + + « KR VARLA ()« - » » - - 1
34 4100122 Slide Support Cover* + + = + + » * AR FElr « r e v e Ral
35 009748 Screw (M4-0.7X12) = = = = = = « = - o S U TR LU 2
36 4100123 Button Holder Stop * * * * = * « « HAVKRIVH A ws¥- il
37 110054 Screw(M3-0.5X3.5) = ¢« o e 0o e IEARET s se s ¢ 5w E R 2
38 4100119 Button Holder Slide Lever Unit *+ + Li¥—(#) + » = = = ¢ = = =1
39 4100118 Button Holder Slide Lever Collar * LisN—FHF— = ¢ ¢ ¢« o = ¢ o]
40 4100117 Slide Lever Block=® * = = = - SRR PUACES: ¥ i b SO S I
41 4100111 Button Holder(Left) s « » = « « = » MA RILE (E) - e -1
42 340015 Rolle"-"°-- ----El-—-}UEJ--"'- < -1
43 4100113 Button Holder Spacer(Left) * « « + R le‘}l/ﬁfx/\—ﬂ- (}‘_E} -1
44 4100114 Button Receive Plate(Left) - « « - & V&K (E) - 5]
45 005112 Screw(3/32-56X6.5) = = ¢ ¢ v o0 gk RY e 00 00 e s o0 s d
46 0087056 Button Holder Spring = = = * * * * BRAUFRIWH AR« » + o o o 1
47 4100112 Button Holder(Right) « « « + * « » AREURIVA(E) <« o o o e 1
48 4100115 Button Holder Spacer(Right) + * * « H & MRIH AR—H(H) - + 1
49 4100116 Button Receive Plate(Right) « = « « RA ZHF(H) -+ » =+ 1
50 4100110 Button Holder Slide Support+ » + * RAVKIWAASTA K- - -1
51 300011 Washer s » s & = ¢ « s TN P R R % il
52 009976 Screw(MB=1X15) « = o ¢ » + ¢ o o o bR o o - z 2y 1
53 4100185 Spacer * * * vt e e s oo v o n o Bl s B R R 1
54 100008 > Flange Nut ¢ ¢ © ¢ ¢ o o o o o o o -j-yi-\ . @ 2 & ° & o = @& @ 2

¥ Ref. No. 1 to 32

(&) K& 2DHE ¢ 14~ ¢ 25mm (BRE)
Note : Outside dia. of Button ¢ 14~ ¢ 25mm(Standard)

<+=++ See the preceding page.




PUSH DISC, FABRIC PRESS, TRIMMING MECHANISM
Ref.
Na

DO = = = e bt et e i
W o ~1 O Wb O P O oo ~Ih U e O

[ B B - ST T )
N an = I po —

21

Parts
Na
4100039
009746
4100040
4100041
4100043
0013118
4100042
009779
4100044
110008

4100068
009748
000665

4100071

4100148

4100149

4100150

0033024
000009

4100151

4100154
4100152
110065
4100153
110003
4100155
110001

i, £, kY U BIGR 8

Amt.
Description 5 Req.

Push Disc Cylinder Support * * « U3V UV ARAES - -+ - 1
SCI‘EH(}M'O.?xa) .....-...ﬂ:j{/......-....ﬁ

Push Disc s = * « = R b1 DV A S R 1
Wiper Cylinder Support = = + » = « JA N Y AEfHHEHE - « -1
Viper Locking Bap=» » = @ o & 4 s FAINEY R - . -1
Wiper Locking Bar Bushing+ * + + « TANEU AT v/a - - -1
Wiper=s * = = + + » « o o o & ...rj,{_;{..... ...... 1
Screw(M3-0.5X6) = = = = o s s o o bR e 0 000000 1
Thread Clamp Spring« « * * » « « < BPWI AR+ = o v« 0 = v e 1
Serew(M4-0,7X5) « = « « ¢ ¢ o o s LRI 0 0 0 00 00w 1
Fabric Press Cylinder Support Unit QEﬂﬁ??:EL/[J_fﬁfﬂﬂffiﬁ(iﬂ) L
Serew(M4-0,7X12) « « « « = « <« EXST e s v s 8w s ik
Washer = * = » « &« o o s 2 o o By S L I 2
Fabric Press Rubber « = + « « o « « MM T fA « = o = ¢ =« - 1
Trimming Knife Cylinder Support: * A AV U VA Efd#g- « - « - 1
Rod: Endi » @ € %9 = siedms o0« FELEs ¢ @@ e v 1
Trimming Knife Holder Connecting Bar A A S WA - - - - - » - 1
Retaining Ring = = = = + = « ¢+ ¢« s ARy FYUH e v« v 2 v 27
Nut *» » = ¢ o & & o o o » L I ) 3 S T A R 1
Trimming Knife Holder = + + « « + - AXE » v o0 s 0 00 0 0 1
Trimming Knife Holder Guide+ * * * AABH A K« SR TR Tk |
&mﬂmlm&ﬁdkrhuw- s AZXEO— 7-......4
Screq(m]—o"]xlq) e om om e & a ) e _ﬂ:;ﬁ‘/ EEEE T T 1
Trimming Knife ¢ = « = « « » s e A A e e v e e e e 0]
Screw(ﬂs.s—o_sxa) OB T T T .lh*“/" O A O -2
Trimming Knife Holder Support e« « « A ASEmAAF - -« - - - 1

Screw(M4-0.7X5.4) + + ¢ ¢ v o v o bRT e oo .2




2 MISCELLANEOUS PNEUMATIC PARTS 7RG 9

Ref. Parts Amt.

Mo Na Description =) Req.

o 1 0010108 Hose Connector(¢8-1/4) « « = « « *FKR—AZLZ=F> ¢ » = = =+« 1

G’@@@ 2 0010073 Regulator+ * = « » + + v o v+ v s L L—B oo oo ‘1

@’@89 3 009752 Screw(M5-0.8X15) « = + =+ + + + « Emars i s v .2

oo@@ 4 000669 Washer * * * = = = s = = o « « « & Fwi/dp s o o 0 s 0 s s s o

G’@Oo 5 000600 Spring Washer- = = + + « « - « e n RFYI TPl ve v 5]

09@0 6 000009 Nubis * o ¢ » o £ @9 o & o Fyhe s o el

OQ]@@ 7 0013218 Regulator Support - « = + - - oo s X U—HEAHE o - - - 1

88@6 § 006905 Wood Screw(@5.1X20)+ + + + + « + b3 SRR 2

oo 9® g 0010264 Connector(@6-1/4) + + + =« + + *ARIH e o o o v o v oo 1

oo 9®° 10 0010261 Vinyle Tube(6X4mm) » » » + » + « 2l 3 PPN

11 0010266 Elbow Joint+ = = = = = =+ =+ o TSR« o v e e o1

12 1080034 Electromagnetic Valve, C. Set s - - BRI GHH) » » + » » = = ¢ 1

13 1090036 Manifold(10 Valves) « = + « « « « + T =;R—JUK(108) » = = + -1

14 1090035 Electromagnetic Valve(5 Port) « - « BREFA(5HFO) » = =« =« «8

15 1090037 Blind Lid~= » » » = SR AN R 5 ¢ 3 m  SLA

16 000623 Gasket * * « » = « = v ¢ R A 5

17 1094009 Seal Pluge *+ * * ° D R - S I I S R 6

18 006219 Screw(M4-0.7X30) « + « » « ¢ + o+ + g s 5 5 s eemmas]

R 19 0010143 Silencer * * * * * c s+ s e .. P EVAVE, RET R v ee s

3&9' 20 0010018 Joint s » ¢ * o = o« e e e s T e 0 . e e 14
S

:’%“s 21 0010260 Vinyle Tube(4X2.5mm) ¢ + = = ¢ ¢ « E2—JUaNA T o o o o 0 v o

a; o 22 0010337 Union Y-Connector + « + = « =« ° ez TR v v s e 0]

: 23 0010258 Tlfiie w4 & % v on D A Rk e Tr i LR

‘ 24 1091035 Thread Pull-off Cylinder =+ ¢ « « «BEYI Yo o o v o o o]

25 1091034 Pushing Disc Cylinders ¢« = « « « « fAVARV Y UH = o = ¢ o o o]

26 1091037 Eye Guard Cylinder + « = + '+ = ¢« « PAH =KUYV« o« o]

27 1095002 Speed Controller « « « « « « « « « AEP—EAM kE—F " w =]

28 1095001 Speed Controller < =« « = - e v AP =R o= ¢ « 23

29 1091032 Button Holder Rotation Cylinder + * K& MR A BRI YV - ¢ 1

30 1091031 Viper Cylinder + = = ¢ *+ ¢ ¢ « ¢ « TANRY YU o o v o ale o]

31 1091033 Fabric Press Cylinder+ + « <« + « -« HHIRT S YU o 000 o]

32 0010019 L-Joint e » = * » o ¢« s o s o o o « LHET s o o 0 v v 0o v 00

33 1081030 Fabric Holder Cylinder + = + + « + BEHGRLA LY UE o o0 o]

34 1091036 Trimming Knife Cylinder =+ + » = « - 2L V2 2 SRR 1

35 0010248 Thread Tension Cylinder: = = -« - -+ b} E AL SRR 3

36 0010066 Silencep: ™3 5 ¥ Fowin i CEIEIE A N 1

(#) Cz—w A TEEZORIRELREZEBHLETEIN,

Note : As for Vinyl Tube, your order must be accompanied with No, and length.



10 MISCELLANEOUS ELECTRIC APPARATUS PARTS TWEWE 10

Ref. Parts Amt.
_Na Mo Description o £ Req.
1 1066003 Metal Sensing Switch(White) « * « + EEEAL »F(H)+ » - - - - 1
2 1066004 Metal Sensing Switch(Blue) + * = «EEERAA o F(F)+ + + -« » 1
3 1066005 Metal Sensing Switch(Orange) * - - EHAA v F @) - - -+ ¢ 1
4 1066006 Metal Sensing Switch(Black) * + * *EEEAA o F(B) - + o = - 1
5 1066008 Emergency Stop Switch® = ¢ = = = - ERBEAL 9 F o » oo - - 1
6 1200046 Marking Lamp = « ¢ + + = - SRR - V2 020 sUECR L 1
7 009758 Screv(M8-1.25X30) « ¢ = ¢ o ¢ o s JERI e o 0w w0000 e 1
8 000676 Spring Washer s = « = ¢ ¢« = ¢ ¢« « o b S ) 8 iy DV SR 5
g 000666 Haghop: o s & = 6wl b & &0 Haplidp o s o o oo o 5
10 120029 Screw(M8-1.25X15) = = = = - IR o &> NN SRR
11-1 9613000 Machine Motor, C. Set(for 200V) - - 33/ >»®—2 (#) (200VF) - - 1
11-2 9613003 " " (for 100V) - - ” # (100VA) - -1
12-1 9613001 Servo-motor(for 200V) = « « o « o « H—RKE—F (200VF) - - ¢+ -1
12-2 9613004 L (for 100V) = « » « ¢ « o« " (100VH) = = = -1
13-1 9613002 Motor Control Box(for 200V) = « + « ©E— R HK v 2 A (200VF) - 1
13-2 9613005 n (for 100V) = « - - " (100vA) - 1
14 1064003 Synchronizer = = » * * * + ¢ = ¢ = wugaF ALY e v o1
15 0022836 Synchronizer Positioning Pin + + « MUY aFEY ¢ o o o o = =]
16 0022837 Synchronizer Cushion = = « = « « « RV FE Iy ay . -1
17 009974 Serew(M4-0.7X8) = = ¢ = o o o o« JERST e o0 e L |
18 9615000 Motor Pulley = = = ¢ = = « = = = « E . vt ) BRI BRI 1
19 9616000 Y=Belt; = e s 3 & sov e e s o FAYU R e 0 e 0 e 0 e 0]
20 0011298 Foot Pedal Switch Unit « » * + » « 7y hAAL v F (M) - - - - 1
21 009752 Screw (M5-0,8X15) + « = ¢ « « = o & 1o 3 R 2
29 000669 Waghap o & 90 s 5 &0 W A EE o g Gl s s v o v e o 4
23 000600 Spring Washer s « + « = ¢ = + o+ CATUT Ty e oo oo 2
24 000009 TR R R S G Fiopo s s s mmowa s v ool
25 4100172 Switch Support Hinge * = o o » » «HEF: « ¢+ o o 0 0 0o oo o]
- 26 009992 Screw(M4-0.7X10) ¢ = = « ¢ ¢ o o o bR e+ o 5 o I 4
27 000644 Spring Washer® * + ¢« ¢ o = o ¢ « AFYUT T gz o v 0 o o4
28 000665 Vashss 5 9 508 & S Mt s # 8w WA & 5 o & sia & & “d
29 4100171 Foot Pedal Switch Support(Front) - 7w kAL v FEAHMEGET) < - 1
30 009891 Screw(M8-1.25X20) = « = =+ + « » RV e e e e TR
31 000016 NiES emmais & simdimwa 5 vasPhlis e o cwie w %]
32 4100173 Foot Pedal Switch Supporte + » + « 7w h AL o FHfHE - » 1
33 4100177 Control Box Front Cover * « <« « + * Ky 7 AR ANR— - 0 -]
34 009791 Screw(M3-0.5X6) « = ¢ o o 2 o o0 JERY e e 000 0 voee e
35 1057027 Control Board® * * * - e e RBEARGED) e e e e s 0]
36 1057030 Motor Driving Board: « « ¢ ¢ o o « KA@M) » » = 2« » 1
37 1050035 BPROM « = « = » = ¢ = = & & e s« s EPROM=® » = = ¢ ¢ ¢« s o]
38 1037000 B s s s 3 E e B B 6 b CRAMGH e 8 e @R 8 1
39 1060002 Transformer* « ¢ = = *« *+ ¢ o ¢+ ¢+ ¢ RFUX = = o ¢ 0 0 0 0 0 1
40 1200043 Cooling Fane + = = = = » e e e cBHT T e soee]
41 0010846 Noise Filter = = * ¢ s s o 0 o o o JAXTLIJUR ¢ ¢ o 0 o = o]
42-1 1070031 Fuse(104,125V) = + « = « « = = o b a—X(104,125V) = = o - 1
42-2 0010910 # (5A,250V) ¢+ v w0 e e e e e ” (5A,250V) = + ¢+ o 1
43 1200055 Counter(Single digit) * = = = = = AoV A(LHE)GE) - - - - - 3
2080 ooe & 44 1057008 Counter (Double digit) » = + = « + « A A (2H) M)+« - « -2
45 1057026 Panel Board = ¢ * + *= = = =+ » e o NRJUEART e o 0 0 e 0 e e 1
Components of Machine Motor, C. Set. 3 vE—H& (H) DB
Description | Servo-motor | Control Box | Synchronizer
Parts No3 F—RE—4 | HBRy I X [y iutAHF
9613000 9613001 9613002 1064003
9613003 9613004 9613005 1064003




11

MISCELLANEQUS MAIN TABLE PARTS

Ref.

Parts
Na

"1 0099049

000154
000153
9604006
9611000

s 8 & 8 @

350001
9611003
0088013
4100168

006905
4100174

Description
Thread Stand(2 Spools Type) -
Bashon: = o = 5 & 5 % 5
Nut s = = = = o » v o s o o @
Main Table <« ¢ ¢ '» = = = ¢ »

Wood Screw( ¢ 5.8X45) « » + -
caster -----------
Button Tray:» 2 s & & = = w &
Button Tray Holder = * = *

Wood Screw(¢5.1X20) = « = = ¢ o e
o 0 o R ARV <) ¢ w mwe

Button Holder Gauge=* * * * °

kT — 7 )UBIR 11

.

/.
< RSB (2ARA) - -

..-.Ij.yy.*,.o-...-...

...j-:\}'.\ -----------

...*ﬁ;-}‘-—.j}y.-......
Machine Table, Complete Set - - *

® # o ® & s 8 ® 0 s 8 % & ¢ & @ ° 8 @

CIVUF—TGE) - - e -

RIS - 371 || N IR
..-ﬂ-{gymlmﬁ-é'\-.--.--

s I I I R

s & s s s o & °® 8 s @ « s e



12

NB2001 EXCLUSIVE PARTS

Ref. Parts
o M
1 4100193
2 4100122
b 009748
4 4100123
5 110054
6 4100119
7 4100118
8 4100117
9 4100187
10 340015
11 4100189
12 4100191
13 130013
14 0087056
15 4100188
16 4100190
17 4100192
18 4100110

Description

Button Holder, Complete Set = - - *
Slide Support Cover s <« = = = * *
Screw(M4-0.7X12) = « ¢« ¢ « = = -

Button Holder Stop <« =+ * *

Screw(M3-0,5X3,5) + =+ ¢ v o0
e R— ) e

Button Holder Slide Lever Unit
Button Holder Slide Lever Coller

Slide Lever Block=+ = = = = = «
Button Holder{lLeft) » « « = = - -
Roll Pin © = = ¢ = ¢ ¢ &« o« + o &

Button Holder Spacer(Left)
Button Receive Plate(Left)

Screw(M1.6-0,35X6) = = » = = «

Button Holder Spring °* = * °

Button Holder(Right) - - - = « *

Button Holder Spacer (Right) -
Button Receive Plate(ﬂight)'

Button Holder Slide Support « -+ -

(@) HErOHE e 10~ ¢ 15mm
Note : Qutside dia. of Button ¢ 10~ ¢ 15mm

H7EFIVERTS

=4

.174hh§ ......
'lh$ .........

-_[h$/ .........

U}\-——j] Se—s 0 e e e
s DAt s e e e e
B URIVH(E) -
e O=—JUE Y e s s e s e e

fa/fwyz«—ﬁ@ﬂ
f&z%&ﬁ@ﬂ

f&/fwynx----
-f&zfm#@ﬂ

faszixA—&ﬁﬂ
KA ESEE) - -

oﬁaymwF154Fﬁ--

s o]

—



NBZOOO I NDE2C Page = | INDEX Page = 2
Parts Page Ref. Weightl| Parts Page Ref. Weightl| Parts Page Ref. Weight Parts Page Ref. Weight| Parts Page Ref. Weightl| Parts Page Ref. Weight
No. Mo. No. g | No. No. No. ) | No. No. No. (%) No. .. N, ¢z) | o No. No. g) | V. No. No. (g)
000002 2 15 | 005112 7 45 | 0010143 9 :9 0093213 3 21 | 180011 7 3 | 1080037 9 15
000002 4 B | 005824 1 29 | 0010248 9 35 0093214 3 17 | 180012 7 12
000002 3 & | | coto2ss 9 23 | 180013 7 31 | 1081030 9 33
000008 2 29 | 006212 1 37 | 0010260 9 2l 0099049 11 1 | | 1091031 3 30
000009 7 13 | 006212 3 40 | 0010261 9 10 | 170018 6 31 | 1081032 9 29
000008 8 19 | 006219 9 18 | 0010264 9 9 100008 7 354 | 170018 2 22 | 1091033 9 31
000009 9 4] | 006558 2 47 | 0010266 9 11 | | 1091034 9 25
000009 10 24 | 006560 2 7 | 0010337 9 22 110001 3 28 | 180015 3 47 | 1091035 9 24
000011 7 4 | 006305 9 8 | 0010846 10 41 110001 8 27 [ 180016 2 17 | 1091036 9 34
000012 2 16 | 006905 11 11 | 0010910 10 42-2 110003 8 25 | | 1091037 9 26
000012 4 5 ! ! 110008 8 10 | 300011 1 34
000012 5 § | 007609 3 10 | 0011298 10 20 110012 1 L1 | 300011 7 31 | 1094008 9 17
000015 1 18 | 007627 2 38 | 110080 © 1% | 300015 & a9
000015 2 23 [ | 0013118 8 § 110035 3 26 | 300015 7 27 | 1095001 9 28
00001S 6 3 | 009736 4 34 | 0013218 9 7 110054 2 40 | 300016 3 49 | 1095002 9 27
000015 7 17 | 009746 2 25 [ 1iugsd o a7 | |
000016 10 31 I 0087486 4 23 | 0014539 2 28 110054 12 5 | 310009 1 22 | 1200041 3 1
000153 i1l 3 | 009746 6 19 | 110055 g 23 I | 1200043 10 40
000154 11 2 | 009746 8 2 | 0020126 2 2 110058 2 39 | 340014 7 L1 | 1200046 10 &
ooolg2 2 | | 008747 & 48 | 0020758 1 4 | 340015 7 42 | 1200085 10 43
000321 3 22 | 009748 3 52 | 0020759 1 25 dioss 1 43 | 340015 12 10 |
000361 2 49 | 009748 r: O i | | 120022 4 31 | | 1260008 8 40
000364 2 8 | 009748 5 11 | 0022836 10 L5 p | asg00L 11 7 |
000425 4 22 | 009748 6 9 | 0022837 10 16 120022 7 28 | | 3100128 3 36
000538 7 16 | Q09748 T 35 | 120023 1 186 | 390025 5 1 | 3100281 3 8
000600 9 5 | 009748 8 12 | 0032425 2 486 120023 3 48 | | 3100290 3 19
000600 10 23 | 009748 12 3 | 00324268 2 48 iShoes & o9 | 1037000 10 38 | 3100291 3 18
000623 9 16 | 009751 7 2 | 120023 7 30 I |
000644 1 17 | 009752 g 3 | 0033024 8 18 tdnst L 1 | 1050035 10 37 | 4100000 L 31
000644 5 26 | 009752 10 21 | 0033764 2 42 120024 4 17 i | 4100001 1 5
000644 10 27 | ougzse 1 7 ' 120024 5 18 | 1057008 10 44 | 4100002 4 35
0006535 Z 11 I 009779 8 8 | 0068202 4 1§ 120024 8 41 | 1057026 10 45 | 4100003 3 1
000663 2 &0 | 009791 1 39 | 0068202 5 15 120025 5 28 | 1057027 10 35 | 4100004 i 3
Qgoges 7§ | 24973 1o 2% ' 120027 4 23 | 1057030 10 36 | 4100005 3 14
000665 1 10 | 009810 1 35 | 0077179 6 8 toansE 4 21 | 1057031 4 1 | 4100006 3 7
000665 4 18 | 009891 10 30 I 0077179 7 20 120028 10 10 | 1057031 5 1 | 4100007 a 12
000665 5 27 | 009356 4 2 | 120031 5 23 | | 4100009 3 16
000665 8 13 | 0099586 5 2 | 0080232 2 8§ 120031 § as | 1080002 10 39 | 4100010 3 25
000665 10 28 | 009958 1 41 | 0080393 2 41 iogoat E 51 | | 4100011 3 27 =
000666 10 9 | 009870 6 42 | 0080705 2 g | 1064003 10 14 | 4100012 3 24
000669 7 14 | 009974 1 2 | 0080714 2 26 130002 6 45 | 1064025 s 10 | 4100013 3 23
000663 9 4 | 009974 2 13 | 130013 12 13 | 1084026 4 10 | 4100014 3 29
000668 10 22 | 009974 3 2 1| Ogggg:::g g 2 | | 4100015 1 23
000726 1 7 | 009976 & 21 | 0085953 2 44 sfoen s B L Sonkind 1o & | 4100017 1 19
000746 L 30 | 0089978 T &2 | 160001 3 38 | 1088005 1O 3 | 4100018 1 15
000960 t 3 [ 009992 1 42 | 0087056 7 48 b S Bl | 1066006 10 4 | 4100018 | 8
000889 3 5 | 009992 10 26 | 0087085 12 14 fEabs W 1 | 1088008 10 5 | 4100020 1 @
I 009985 1 45 i 160001 5 g | | 4100021 g @3
003434 3 11 ‘ |-gnsegid 1l 4 160001 5 13 | 1070005 4 19 | 4100022 1 1
003637 2 27 | 0010018 9 20 I ioober & 1% | 1070031 10 42—t | 4100023 2 30
003637 3 31 | 00100189 g 32 | 0082307 3 9 180001 7 21 I | 4100024 2 41
| 0010068 9 36 | 160003 3 13 | 1090034 g 12 | 4100025 2 32
004127 & a3 | 0010073 9 2 | 0093154 3 15 Oagie 5 dE | 1090035 3 14 | 4100026 2 14
| 0010108 8 t I 0083212 3 20 160007 3 1 | 1090036 g 13 | 4100027 2 18



INDEX Page = 3
Parts Page Ref. Weight!| Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. () | No. No. No. (g) | No. No. No. (g)

4100031 2 18 | 4100088 5§ 20 | 4100139 6 50
4100032 2 21 | 4100089 6 18 | 4100140 6§ 48
4100033 2 24 | 4100090 8 17 | 4100143 4 8
4100035 2 12 I 4100091 6 16 | 4100143 3 8
4100036 2 10 | 4100092 58 14 | 4100146 4 4
4100037 2 9 | 4100093 5 13 | 4100148 5 4
4100038 2 a7 | 4100094 5 27 | 4100147 4 3
4100039 8 1 | 4100095 6 37 | 4100147 5 3
4100040 8 3 | 4100096 8 43 | 4100148 8 15
4100041 8 4 | 4100097 6 d4-1 | 4100149 8 16
4100042 8 7 | 4100098 7 7 | 4100150 g8 17
4100043 8 5 | 4100099 T -] | 4100151 8 20
4100044 8 9 | 4100100 7 8 | 4100152 8 22
4100045 4 16 | 4100101 7 9 | 41001583 3 24
4100046 4 26 | 4100102 7 10 | 4100154 8 21
4100046 5 19 | 4100103 7 18 | 4100155 8 26
4100047 4 25 | 4100104 8 24 | 4100156 6 30
4100047 3 18 | 4100104 7 28 | 4100157 65 28
4100048 4 14 | 4100108 T 18 | 4100158 1 26
41000489 4 12 | 4100106 7 19 | 41001588 1 27
4100049 g 12 | 4100107 7 25 | 4100160 1 38
4100050 4 27 | 4100108 7 29 | 4100161 1 28
4100051 4 24 | 4100108 T a3z | 4100162 1 40
4100051 5 24 | 4100110 7 50 | 4100163 1 43
4100052 4 20 | 4100110 12 18 | 41001635 1. 12
4100053 4 30 | 4100111 7 41 | 4100166 1 24
4100057 4 36 | 4100112 T AT | 4100167 1 33
4100060 2 33 | 4100113 7 43 | 4100168 11 10
4100061 2 34 | 4100114 7 44 | 4100169 1 44
4100062 2 135 | 4100115 7 48 | 4100170 7 22
4100063 4 32 | 4100116 T 49 | 4100171 10 29
4100064 4 33 | 4100117 7 40 | 4100172 10 25
4100065 6 48 | 4100117 12 8 | 4100173 10 32
4100066 B 47 | 4100118 7 3% | 4100174 11 12
4100067 7 1 | 4100118 12 7 | 4100177 10 33
4100068 8 11 | 4100119 7 38 | 4100179 7 a3
4100071 8 14 | 4100119 12 6 | 4100180 5 44-2
4100072 6 25 | 4100122 7 34 | 4100181 3 33
4100073 5 36 | 4100122 12 2 | 4100183 5. 21
4100074 6 34 | 4100123 7 36 | 4100184 4 28
4100075 6 12 | 4100123 12 4 I 4100185 T 53
4100076 6 11 | 4100124 3 34 | 4100186 1 14
4100077 6 10 | 4100125 3 a7 | 4100187 12 9
4100078 B 4 | 4100126 3 41 | 4100188 12 15
4100079 8 3 I 4100127 3 39 | 4100189 12 11
4100080 5] 2 | 4100128 3 42 | 4100180 12 16
4100081 8 5 | 4100129 3 43 | 4100191 12 12
4100081 7 23 | 4100130 3 45 | 4100192 12 17
4100082 6 7 | 4100131 3 48 | 4100193 2 1
4100082 T 24 | 4100133 3 50 |

4100083 6 32 | 4100134 3 51 | 4108000 g 32
4100084 6 28 | 41001385 5 25 1

4100085 6 23 | 4100136 5 20 | 4109200 1 38
4100086 1 21 | 4100137 5 17 | 4109300 3 44
4100087 6 22 | 4100138 5 14 | 4109400 1 6

INDEX Page = 4
Parts Page Reti. Weight Parts Page Ref. Weight| Parts Page Rei. Weight
No. No.  No. (g) No. No. No. (gl No. No. Mo, (g
9604006 L1 4
9611000 11 5
9611003 11 8
9613000 10 1l1-1
9613001 10 12—l
9613002 10 13-1
9613003 10 11-2
9613004 10 12-2
9613005 10 13-2
9615000 10 18
9616000 10 19

|
|
|
|
|
|
|
|
[
|
|
|
|
|
|
|
I
|
|
1
|
|
|
|
|
|
[
|
|
|
|
|
|
|
|
|
I
|
|
|
|
I
|
|
|
|
|
|
|
|
I
|
|
|
|
|



